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CHANGZHOU JLON COMPOSITE CO.,LTD
FuHanYuan 1-820, New North District, Changzhou 213022, Jiangsu, China

JLON Tel: 86-519-89810829 Email:info@jloncomposite.com
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Certificate Of Analysis
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Product Type 2116 impregnated fabric-X Product Code 2116F-1050CC
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Grade Grade A
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Test Results
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Item Test Method Standars Test Results Judgment
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Appearance H#LVisual No pollution No pollution AHHPASS
T1% Cmm) GBT 7689. 3-2013 1050+ 10 1053 L H4PASS
Width
2
HEH(gm) GBT 9914.3-2013 10543 107 £ F4PASS
Unit Weight
LE (R /em) GBT 7689.2-2013 93.6+0. 1 23.6 4 H4PASS
Meridional Density
£ (H/cm) GBT 7689. 2-2013 2341 23 £ H$PASS
Zonal Density
J2 B (mm) GBT 7689.1-2013 0.09+0. 01 0.10 £ HPASS
Thinkness
URIBRBE (mm) GBT 7689. 1-2013 0. 005-0. 012 0. 009 £ HSPASS
Thinkness
mJ = (9
TRUERE (%) GBT 9914.2-2013 0.1-0. 15 0.13 £ HPASS
Loss On Ignition
9 3 2
2o O GBT 5453-1997 <30 25 £ H$PASS
Permeability
LRI (N/25mm) GBT 7689.5-2013 =950 274 4 H4PASS
Meridional Tension
BRI (N/25mm) GBT 7689.5-2013 =200 296 4 HPASS
Zonal Tension
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Conclusion = %PASS




